@ veoua

Addressing PFAS
Contamination

Treatment considerations for complex applications

WATER TECHNOLOGIES



Contents

Executive summary
Background on PFAS chemicals
Short-chain PFAS and GenX
Addressing PFAS in complex streams
The building blocks of a solution
PFAS contamination varies from site-to-site
The merits of a holistic approach
Checklist of considerations
The components of an optimal solution
Conclusion
Case studies in treatment
Case study #1

Case study #2




Executive summary

Per-and polyfluoroalkyl substances (PFAS) have become one
of the biggest concerns in drinking water quality. This large
group of man-made chemicals has been manufactured and
used since the 1940s and can be found in many different
[...]
PFAS constituents to be treated. By analyzing a representative
stream sample, the various PFAS constituents present at each
site can be identified, informing the best treatment strategy.
Each PFAS should be evaluated in terms of chain length,
concentration, functional groups, and charge characteristics
in addition to compound diversity, feed stream variability,
and potential origin or source. Understanding the specific
PFAS characteristics will guide the evaluation and selection of
technologies to be applied in the final treatment flowsheet.

Competing contaminants. The complexity associated with
managing the competing contaminants that may be present
in waste streams can be equally as challenging as treating the
PFAS materials themselves. Industrial wastewater can include
high concentrations of suspended solids, organics, inorganic
dissolved solids, and other contaminants that can interfere
with treatment equipment and processes. For example,
industrial wastewater organics act as a foulant on high-
pressure membranes and GAC. Moreover, various anionic
species can interfere with the capacity of IX technologies
(therefore, the decision to use IX will depend on salt levels).
Fortunately, the science on the effect of co-contaminants
is evolved and well understood. This knowledge should be
factored into the application of various technology unit
operations for treating PFAS.

GOAL OR BENEFIT

Characterize PFAS constituents and their concentrations.

What’s in there?

Evaluate interferences. How do they interfere with treatment of PFAS?

What else is in there?

Compare capital costs, media cost, civil works, permit and labor.

Identify footprint and disposal needs. How much will it cost?

Analyze lab and/or pilot test results.
What treatment works?

Lifecycle costs. In treating PFAS, several different but essential
elements will play a role in shaping costs over the life of
the project. For example, operating costs vary significantly
between technologies, which are selected based on the type
of PFAS species, the specific competing contaminants that
are present, and the long-term goals of the project. The final
flowsheet design will determine the capital costs of the
project (equipment and plant footprint). Other key factors
affecting lifecycle costs include the level of treatment to
be achieved (driving the technology selection), the method
for managing captured PFAS (disposal or destruction),
as well as the costs for replacing spent materials.
Creating a techno-economic model of the proposed
solutions is essential for estimating system lifecycle costs
and determining the key cost drivers that should influence
the final treatment selection.

Site constraints (disposal and footprint). The site constraints
must be evaluated in light of expected disposal requirements.
With disposal/destruction, the logistics and costs of removing
and transporting media off-site for final disposition should be
investigated early in the project, as increasing regulatory and
environmental concerns could result in changes. In terms of
footprint, the existing site infrastructure and layout—and
the availability of physical space for additional treatment
equipment close to the stream to be treated—should be
planned for within the project.



Technology limitations. The limitations of each technology
option should be carefully weighed during the selection
process. For instance, the removal efficiency of each treatment
technology varies depending on the class, species, and chain
length of each PFAS compound. Itis also important to evaluate
the track record of each technology for treating certain classes
and species of PFAS, both at pilot and full scale. More factors
include the type of waste streams that are produced from
each treatment process and the requirements to manage
them (disposal, regeneration, or destruction) as well as the
anticipated media requirements of each technology (media
life, media volume, early breakthrough of certain species).
Technology limitations should also be viewed in terms of
competing organic and inorganic species.

Flexibility and reliability of solutions. Many of today’s
commercially available water treatment technologies are
supplied in modular formats that can be easily modified
(such as “dual technology” media vessels), thus providing
operators with the flexibility to adapt to changing conditions
or regulations. Membrane elements available with the same
relative dimensions can be chosen based on the rejection,
flux, and pressure features. Both adsorption/capture media
and separating membranes can be replaced with new and
alternative technology to meet the needs of future PFAS
treatment challenges. The optimum solution will offer
an investment in treatment infrastructure for long-term
reliability, robustness, and ease of operation.

Future proofing. The benefit of an adaptable solution also
applies to the ability for plants to future-proof their sites
against emerging risks, feed stream modifications, or new
requirementsdowntheroad. Developing the most optimized,
future-proof strategy begins with a keen understanding
of the main drivers at each site that need to be accounted
for. These can include a shifting regulatory landscape,
anticipated changes in feed stream chemistries, or other
emerging contaminants that may require removal. Further
drivers include increasing public awareness and concern, an
ever-expanding list of PFAS compounds, as well as improving
analytics and the ability to detect contaminants at lower
and lower levels, driving regulatory limits.

The components of an
optimal solution

Puttingaholisticframeworkinmotionwiththegoaltoengineer
a tailored, site-specific solution entails a rigorous process of
on-site analysis, testing, modeling, performance monitoring,
and optimization. When implementing such a procedure,
the evaluation should embrace a "technology agnostic”
approach where each potential solution is given objective
consideration, free of preference to any manufacturer or
specific technology. The components of this methodology are
listed and described below.

Analytical characterization. Each site investigation should
begin with the analytical work to test feedwater and
characterize the site-specific PFAS materials, residuals and
competing contaminants that are present.

Lab testing. Once the contaminant profiles are known, bench
testing or rapid small-scale column testing (RSSCT) allows
solutions engineers to evaluate the performance and removal
efficiencies of various technologies and configurations. This
can include testing different materials—such as IX, GAC or
novel adsorbents—to see how they perform under a range of
scenarios. The evaluations can be used to assess the carbon
and resin(s) breakthrough characteristics of various species,
such as short-chain or long-chain PFAS compounds. If the
testing reveals the tendency of a particular PFAS compound
to break through early, solution engineers will know that a
polishing step downstream may need to be specified.

Pilot testing. The last step involves pilot testing to evaluate
multiple flowsheets on-site in real-world conditions for several
weeks or months to determine the optimal combination
of treatment technologies. For example, a pilot test would
compare different configurations of a separation step—
such as RO—followed downstream by GAC, IX, and a novel
adsorbent. Pilot tests help quantify technical issues that were
not determined in lab tests, and can be used for performance
monitoring, verifying regulatory requirements, and creating
economic models of each alternative.

10



The benefits of a mobile trailer. Pilot tests—even smaller
ones—can be expensive propositions if a structure needs
to be built complete with equipment, components, pipes,
instrumentation, and electrical supply. However, operators
can minimize these costs by employing mobile equipment
to test multiple configurations on-site to determine
the best flowsheet for each application. A mobile trailer
is driven to the job location to treat and test site water,
greatly simplifying the logistics of the pilot test.

Chart 1: This graphic illustrates a variety of options for
technology selection and arrangement commonly used in
the treatment of PFAS.

PREFILTRATION

MMF

UF/MF Hollow
Fiber membranes

Options

PFAS q
influent

Adsorbent

Treated
# effluent

Adsorbent

Clarifier FILTRATION POLISH
Chlorine /CONCENTRATION
Coagulants TSS, Organics, Fe, Mn removal Ac
Flocculants » TS RO o Treated
Antiscalant, NF effluent
Sodium Adsorbent
Metabisulfite
PFAS, TDS, CEC removal Additional PFAS removal

CAPTURE
GAC
Treated RO
IX concentrate
Adsorbent
PFAS removal

Mobile solutions provide the flexibility to optimize flowsheets
to each site-specific application in a cost-effective manner,
providing real-world operating data to inform the technology
selection and design of large-scale permanent installations.

n



Conclusion

Removal and disposal/destruction of PFAS is a fast-evolving
issue in water treatment that presents complex treatment
challenges. Mounting public awareness and concern about
the potential health impacts of PFAS are pushing the EPA and
state agencies to establish PFAS limits, driving the need for
advanced treatment technologies and expertise in designing
tailored remediation solutions.

With analytical capabilities improving and driving lower
detection limits, treatment solutions should be designed with
flexibility for future modifications and carefully evaluated
in the context of allowing a phased approach. Additional
technologies can be added as requirements demand
them. This enables operators to cost-effectively adapt to
the eventuality of lower PFAS limits and additional PFAS
compounds to remove.

It is our intention that the recommendations included in this
white paper will provide water and wastewater treatment
plant engineers and operators with background, knowledge,
and a logical path forward for overcoming the complexity,
challenges, and evolving requirements of PFAS treatment.

The difficulty in treating PFAS stems from the evolution of
PFAS chemistry, the prevalence of harder-to-treat shorter
chain PFAS and GenX, as well as the presence of competing
contaminants. As discussed in this white paper, PFAS
treatment at sites demands a holistic approach involving
characterization, analytical work, lab testing, pilot testing,
techno-economic modeling, and flowsheet optimization to
engineer the most effective solution.

12



Case Studies in Treatment

Technology
EBCT

Configuration

TDS
Inlet PFAS
PFOA
PFOS
PFHpA
PFNA
PFAS, Other

PFAS, Total

Outlet PFAS
Target

Flowrate

Process water

PFAS selective resin

1.5—3.0 minutes

Lead - Lag

1200 ppm

ug/L

0.2

1.2

0.7

0.1

0.7

2.9

<0.01ug/L

350 gpm

A Veolia customer faced the need to treat PFAS concentrations in their process
water—a challenging blend of PFAS materials originating from their incoming
source water as well as material aids needed in their process. The PFAS constituents
were initially believed to be a combination of PFCAs (perfluoro carboxylic acids)
and PFSAs (perfluoro sulfonic acids), but upon testing, Veolia confirmed the
correct PFAS compounds to include a mix of PFOA (perfluorooctanoic acid), PFOS
(perfluorooctane sulfonic acid), PFHpA (Perfluoroheptanoic acid), and PFNA
(Pefluorononanoic acid). Additionally, new PFAS compounds were identified, such
as PFPA (Perfluoro-2-propoxypropanoic acid), along with interfering constituents
like alcohols and hydrocarbons.

Veolia engineers modeled removal and concentration technologies that included
RO, carbon adsorption, and specialty anion exchange resin. After working closely
with the client to evaluate the trade-offs of each option, specialty anion exchange
resin was identified as the optimal technology for broad PFAS removal. The
solution included a two-pass container system with anion exchange resin loaded
into a lead lag configuration. Lead lag typically adds 30% to 50% to the capacity
of a resin system compared to single pass and is generally preferred for long-term
commitments. PFAS-out specifications were met immediately and after several
months of successful run time, the system continues to perform to expectations,
with PFAS reduced to a level below 0.01ug/L.

13



CASE STUDY #2
A combined technology approach recovers PFAS-
free water for boiler feedwater reuse, enabling over
$1,000,000 in annual savings

Source
Technology

Membrane

Configuration

TDS
Inlet PFAS
PFOS
PFBA
PFHxA
PMPA

PFAS, Total

Outlet PFAS
Target

Flowrate

Wastewater
RO membrane

150 Daltons

Prefiltration ->
Two-Pass RO
-> GAC-> IX

17,335 ppm
ug/L
1.15
0.12
0.5
0.94

2.8

Non-detect

110 gpm

A customer engaged Veolia to design a solution for treating a mix of PFAS
materials and other components in their process water. The main challenge was
to reduce the volume of PFAS-contaminated water that needed to be treated
for safe disposal. Previously, the customer had been removing the waste from
their site for treatment with incineration and other techniques. The customer’s
objective was to achieve 80% process water recovery with non-detectable PFAS
levels, allowing reuse as a boiler feedwater.

On-site testing revealed more than four significant PFAS compounds resulting
from feedwater intake contamination and from the addition of PFAS materials
by the customer as a process aid. The specific PFAS constituents identified were
PFOS (perfluorooctane sulfonic acid), PFBA (perfluorobutanoic acid), PFHxA
(Perfluorohexanoic acid), and PMPA (known variously as Perfluoro methoxy
propanoic acid or Perfluoro-2-methoxypropanoic acid), including several potentially
interfering fluorinated compounds, some of which were not PFAS.

The solution approach would need to achieve 1) suspended solids removal, 2)
concentration of PFAS into a 20% waste stream of original water volume, 3) removal
of residual organics from membrane permeate, and 4) polishing of recovered 80%
purified water for use as boiler feedwater. Veolia engineers evaluated the potential
to use RO, carbon adsorption, and specialty anion exchange resin. To meet the
customer’s goal, a combined approach using all three technologies was needed.

The final treatment flowsheet includes filtration, first membrane pass, second
membrane pass, carbon adsorption, and IX polishing. Following a successful pilot
test, Veolia installed a full-scale mobile system. Each of the two membrane passes
reduces PFAS concentration in the permeate by at least three logs of reduction,
ensuring the product water is below the detection limit. PFAS-out and boiler
feedwater specifications were met within the first week. By converting 80% of
process water to PFAS-free boiler feedwater, the water footprint of the plant was
reduced by over 80%. And, by substantially reducing the volume of treated water,
the customer saves over $1,000,000 per year in operating costs.

Further details on these two case studies can be found in the
Veolia-authored technical paper, PFAS removal in the United

States.

14


https://estore.suezwatertechnologies.com/document/document/contentdownload/?document_name=TP1220EN.pdf&language=English&security=Public
https://estore.suezwatertechnologies.com/document/document/contentdownload/?document_name=TP1220EN.pdf&language=English&security=Public
https://estore.suezwatertechnologies.com/document/document/contentdownload/?document_name=TP1220EN.pdf&language=English&security=Public

The table below offers a view of the advantases and disadvantages of several removal technologies:

PFAS

removal

Regulatory

Media
robustness

Recovery

rate

Waste

R

Media cost

Parameter

Chain removal
effectiveness (C4-C5)

Carbon

Challenging on
carboxylates

PFAS selective resin

Challenging on
carboxylates

Reverse osmosis

. Removes 95-99%

Chain removal
effectiveness (C8-C9)

Lower capacity/ft?
vs Resin

3-6x more capacity/ft
vs Carbon

. Removes 95-99%

Empty bed contact time
(EBCT) needed

8-10 minutes per
vessel

2-3 minutes per vessel

n/a

Effect capacity and EBCT

on vessel volume